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Type ofGastrectomyith lymph node dissection
Gastrectomy Extent of LN dissection ¥ %
Total gastrectomy D1 Nosi-7 T S
D1+:D1+Nos 8a,9,11p ) . )
D2 :D1+Nos 8a,9,10,11p,11d,12a N ‘, = (/ \
For tumor invading the esophagus S~ g £ oI )
D1+Includes No,110 , ;
D2 includes Nos.19,20,110,and 111 N .. © .

Distal gastrectomy

D1 Nos1,3,4sb,4d,5,6,7

D1+:D1+Nos 8a, 9
D2 :D1+Nos 8a,9,11p,12a

Pyloruspreserving gastrecton

13&)1 Nos1,3,4sb,4d,6,7
D1+:D1+Nos 8a, 9

,,,//' R ( :
e 2l
c‘@“ 2 : )

Proximal gastrectomy

Proximal gastrectomy

D1 Nosl,2,3a,4sa,4sb,7
D1+:D1+Nos 8a, 9,11p
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Hyperthermic IntraPeritoneal Chemotherapy (HIPEC)

X Indication : = T4a

X Regimen 1: (41-42°C for 20-60 minutes )
Cisplatin 90 mg [IP-1])
Etoposide 90 mg
Mitomycin C 30 mg

Reference :No 4-7/strength of Evidence :Level |
X Regimen 2: (41-42°C for 20-60 minutes)

Paclitaxel 80mg/m2

[ IP Paclitaxel, high dose ]
X Regimen 3:

Paclitaxel 20mg/m2/week [ IP Paclitaxel, low dose]

Reference : No 27/strength of Evidence :Level I1A
No 28/strength of Evidence :Level IIB
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Adjuvant chemotherapy Schedule Reference (No)/
strength of Evidence
TS-1 40-60mg bid (ACTS-GC trial) Q42 d /cycle No.8 /Levell
(po 4 weeks on, 2 weeks off/or po 2 weeks on, 1 weeks off) For 12 months
BSA >1.5m?: 60mg bid;1.25m?- 1.5m?: 50mg bid;<1.25m?: 40mg bid
UFUR 2# po bid (NSAS-GC trial) For 16 months No.9 /Levell
Oxaliplatin 130 mg/m?, IV,D1 [ XO ) (CLASSIC trial) Q21 d x 8-12cycles | No.10 / Level |
Xeloda 2#po QAM(Day1-14) ,3# PM (Day1-14) (825-1000mg/m?)
Oxaliplatin 130mg/m?, IV, D1 [ EOX] Q21dx 8cycles No.11 / Level |
Epirubicin 50mg/m?, IV, D1
Xeloda 625mg/m? bid X 3 weeks
Oxaliplatin 100mg/m?, IV, D1 [SOX] TS-1(2 weeks on, 1 | No.31/ Level Il
TS-1 40-60mg bid ,PO, D1~14 weeks off|) YSOX
BSA >1.5m2: 60mg bid, 1.25-1.5m2: 50mg bid, <1.25m?2: 40mg bid Q21dx 8cycles
Docetaxel 50mg/m2, IV, D1 [DOX] Q21d x 8 cycles No.34 / Level IB
Oxaliplatin  100mg/m2, 1V, D1
Xeloda 1.25#/m2( 625mg/m?) PO, D1-14 10
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Adjuvant chemotherapy Schedule Reference (No)/
strength of Evidence
Taxotere 50mg/M2, IV, D1 [FLOT] Q14d x 4-8 cycles No.35 / Level |
Oxaliplatin 85mg/M2, 1V, D1 s 4eycles
Leucovorin 200mg/M2, IV, D1 T ts 4cycles
5-FU 2600mg/M2, IV, D1
Oxaliplatin  85mg/M2, IV, D1 [ FOLFOX]) Q14d x 8-12cycles | No.36 / Level |
Leucovorin 400mg/M2, IV, D1
5-FU 400mg/M2, IV, D1 >

5-FU 2400-3000mg/M2, 1V, D1-2

11
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Neoadjuvant chemotherapy Schedule reference (No)/
strength of Evidence

Oxaliplatin 130 mg/m?, 1V,D1 [ XO]) (CLASSIC trial) Q21d No.26 /Level 1IB

Xeloda 2#po QAM(Day1-14) ,3# PM (Day1-14) (825-1000mg/m?)

Oxaliplatin 130mg/m?, IV, D1 [ EOX] Q21d No.11 / Level |

Epirubicin 50mg/m?, 1V, D1

Xeloda 625mg/m? bid X 3 weeks

Docetaxel 50mg/m2, IV, D1 [DOX] Q21d x 2-4 cycles No.34 /Level IB

Oxaliplatin ~ 100mg/m2, 1V, D1

Xeloda 1.25#/m2( 625mg/m?) PO, D1-14

Taxotere ~ 50mg/M2, IV, D1 [FLOT]) Q14d x 4-8 cycles No.35 / Level |

Oxaliplatin  85mg/M2, 1V, D1 #=7 dcycles

Leucovorin 200mg/M2, 1V, D1 #is dcycles

>-FU 2600mg/M2, 1V, D1

Oxaliplatin  85mg/M2, 1V, D1 [FOLFOX] Q14d /cycle No0.36 / Level |

Leucovorin 400mg/M2, IV, D1
5-FU 400mg/M2, 1V, D1 »
5-FU 2400-3000mg/M2, IV, D1-2

12
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Chemotherapy for unresectable/recurrent disease Schedule Reference (No)/
strength of Evidence

TS-1 40-60mg bid (po 4 weeks on, 2 weeks off/or po 2 weeks on, 1 weeks off) | Q42 d /cycle No.8 /Level |
BSA =1.5m?: 60mg bid, 1.25m?-1.5m?: 50mg bid, For 12 months

<1.25m?: 40mg bid
UFUR 2# po bid For 16 months No0.13 /Level |
Oxaliplatin 130mg/m?, IV, D1 [EOX] Q21dx 8cycles No.11 / Level |
Epirubicin 50mg/m?, IV, D1
Xeloda 625mg/m? bid X 3 weeks
Oxaliplatin 130 mg/m?, IV,D1 [ XO]) Q21dx 8-12cycles | No.1, 14 /Level Il

Xeloda 2#po QAM(Day1-14) ,3# PM (Day1-14) (825-1000mg/m?)

Cisplatin 60-80 mg/m?, 1V, D1 [FP) [FP-1])
5-FU 800-1000mg/m2, IV, D1-5

Q21 d x 8-12cycles

No.15 /Level Il

13




HELE- 2 BRI NFIL
;F ' ﬁ—»)};‘@ﬁ:}ﬁ%l 2019# % - »x

Table-4.3 * Bipkh > 2% I &H %

Chemotherapy for unresectable/recurrent disease Schedule Reference (No)/
strength of Evidence

Docetaxel 40mg/m2, 1V, D1 [ MDCF) Q14d x 6-8 cycles No0.29 /Level Il
CDDP  40mg/m2, IV, D3 /Until progression
5-FU 2000mg/m2, 1V, D1-2
Docetaxel 50mg/m2, 1V, D1 [ D-FOX] Q14d x 6-8 cycles No0.30 /Level Il

Oxaliplatin  85mg/m2, 1V, D1
5-FU  1100mg/m2, 1V, D1-2

/Until progression

Docetaxel 50mg/m2, IV, D1 [DOX]
Oxaliplatin ~ 100mg/m2, 1V, D1
Xeloda 1.25#/m2( 625mg/m?) PO, D1-14

Q21d x 6-8 cycles
/Until progression

No.34 /Level IB

14
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Chemotherapy for unresectable/recurrent disease Schedule

Reference (No)/
strength of
Evidence

Irinotecan 150 mg/m?, 1V, D1

Q14d /cycle Until progression

No0.20, 21 /Level |

Docetaxel 607 75 mg/m?, IV, D1

Q21d /cycle Until progression

No.21, 22 /Level |

Paclitaxel 80 mg/m2, IV, D1, D8, D15 Q28d/cycle Until progression | No.23 /Level |
Ramucirumab 8 mg/kg, IV, D1 Ql4d/cycle Until progression | No. 24 /Level |
Ramucirumab (8 mg/kg, 1V, D1, D15) Q28d/cycle Until progression | No. 25 /Level |
+ Paclitaxel (80 mg/m?, IV, D1, D8, D15)

Docetaxel 40mg/m2 ,IV ,D1 [ MDCF] Q14d /cycle Until progression | No.29 /Level Il
CDDP  40mg/m2 ,1V ,D3

5-FU  2000mg/m2 ,IVV ,D1-2

Docetaxel 50mg/m2, 1V ,D1 [ D-FOX] Q14d /cycle Until progression | No.30 /Level Il

Oxaliplatin ~ 85mg/m2 ,1V,D1
5-FU  1100mg/m2 ,1V ,D1

15
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Chemotherapy for unresectable/recurrent disease Schedule Re:terr::;teh((')\'fo)/
Evidence

Docetaxel 50mg/m2, IV, D1 [DOX]
Oxaliplatin ~ 100mg/m2, 1V, D1
Xeloda 1.25#/m2( 625mg/m?) PO, D1-14

Q21d x 6-8 cycles
/Until progression

No.34 /Level IB

16
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Trastuzumab 6-8mg/kg(D1)+CDDP 80mg/m?(D1)+Xeloda 1000mg/m? BID(D1-14)
Trastuzumab 6-8mg/kg(D1)+CDDP 80mg/m?(D1)+5-FU 800mg/m? BID(D1-5)
Trastuzumab 6-8mg/kg(D1)+Carboplatin AUC4-6(D1)+Xeloda 1000mg/m? BID(D1-14)
Trastuzumab 6-8mg/kg(D1)+Carboplatin AUC4-6(D1)+5-FU 800mg/m? BID(D1-5)
Until progression (Ref. No 16/Level |)

1.8 * ix & @ Her-2/neu s # % ¢ 3+, & 2+ FISH positive for amplification

2.1 * & & : 8 mg/kg IV loading dose, 6 mg/kg IV every 3 weeks

BERFE IR FAABRFE ECAALRELELE P BB E o

17
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Nivolumab 3mg/kg D1 Q2W  Until progression
(Ref. No 32/ Level 11')

Pembrolizumab 200mg D1 Q3W  Until progression
(Ref. No 33/ Level II')

18
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% Protocol of adjuvant
chemoradiotherapy

% .For RO resection = stage I1A
% For R1 resection and R2 resection

Radiation therapy:

Chemotherapy regimen:

and the last three days of RT.

Target volume: tumor/ gastric bed and pertinent nodal group
Dose: 45-50.4 Gy /(1.8 Gy/day)

5-FU (400 mg/m2 per day) and leucovorin (20 mg/m2 per day) on the first four

Reference :No 17/strength of Evidence :level 1

% Protocol of chemoradiation as
the primary treatment

% For medically fit patients but unresectable
cancer without distant metastasis

% For medically unfit patients without distant
metastasis

Radiation therapy:

Dose: 45-50.4 Gy /(1.8 Gy/day)
Chemotherapy regimen:

and the last three days of RT.

Target volume: tumor/ gastric bed and pertinent nodal group

5-FU (400 mg/m2 per day) and leucovorin (20 mg/m2 per day) on the first four

Reference :No 17/strength of Evidence :level 1

19
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